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1.Applicant
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Y >
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\Y) )
o A@%d Range * Interior Finishing MaB@s 0@
\,}6 Product No. : Glass wool Thegial insulation board(24K)+PE_221229 #
o Ministry ot.gfl?j Infrastructure and Transport Notice No -84(2022) 'Quality recogniti
. gnition
<= 8. Test Standard * and management standards for building rgatenals etc.’

4, Purpose of the report  : QUALITY CONTROL
5. Test period : 2023. 01. 06. ~ 2023. 03. 09.
6. Test Environment "ﬁemperature (15~30) ‘c, humidity : (20~80)».@&H \6
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8. Test Results

Divisi ' Test Results . Test | Test
Test It Unit . - 'Criteri
o - o S e A
Mass reduction rate % 8.1 9.4 7.6 ke
Interi Non- below
or |combustibi
and lity The difference
Exteri test between maximum 20 K
or furnace temperature K 4.2 3.1 1.6 bel (1) A
Finis and final equilibrium s d
hing temperature
rril:i[:r Hazardo 1
zardous i
Average doad stoppingl i o | 1458 | 14:54 | - |than o
Gas test time ,
min

* Performance test was done according to the Article 23, (1) and (2) of the "Ministry of Land,
Transport and Maritime Affairs, Notification No. 2022-84 1.(Client provided)

% Suitable to the heat release rate (cone calorimeter method) test result according to Article
23, (1) of TNotice No. 2022-84 of the Ministry of Land, Infrastructure and Transporta.

% Suitable to gas hazard test results according to Article 23 (2) of TNotification No. 2022-84 of
the Ministry of Land, Infrastructure and Transportg.

% Test reports are valid for three years from the date of issuance of the report according to

the Article 29, (4) of the "Ministry of Land, Transport and Maritime Affairs, Notification No.
2022-84,,

# Test Method
(1) "Ministry of Land, Infrastructure and Transport Notice No. 2022-84,

% Test site A. Korea Testing & Research Institute Building C, 68, Gajaeul-ro, Seo-gu, Incheon,
Republic of Korea

% Non-combustible materials performance criteria in the Article 23(1) and (2) of the
TMinistry of Land, Transport and Maritime Affairg, Notification No. 2022-84.
1) After heating, the mass reduction rate of the specimen must be 30% or less
2) The maximum temperature in the heating furnace should not rise by more than 20K
over the final equilibrium temperature for 20 minutes after the start of heating.

3) The average time of suspension of behavior in experimental mice should be more than
9 minutes.
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M Test conditions for Non-combustibility test

20
e 447 ol 44.3
| | 59
2.0
R
772.0/768.0 774.0/772.0
764.4/760.2 768.9/764.9 | 772.6/770.3
1.6
_Wfl‘mu.li{ . it B
Temperature (23 + 2) °C, Relative Humidity (50 + 5) % R.H.
(60 + 5) °C

f PE Isover korea
(Burning surface)
Glass wool
Th |
Insulation Glasswoool Isover korea . em_la 50 mm
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board(24K)
PE PE [sover korea - 0.012 mm
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B Non-combustibility test Temperature Graph
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B Gas Hazard test result

_ Date of Test 2023. 03. 03,
Testltems . | Unit B LS Test Method
. i : No. 1 ‘ LN o RS
Average deed
stopping time of min:s 14:53 14:54 (1)
Test Mouse

M Gas Hazard Test Conditions

Heating Condition

minutes)

Start heating with a sub-heat source (LPG) for 3 minutes first,
heat with a main heat source (full heat) from 3 minutes, and end
after 6 minutes (sub-heat source: 6 minutes, main heat source: 3

Bummg -sﬁﬁaﬂé j
' (.Cliggt ';)tovided)_

Separate display of Burning surface

Tesﬁng;'Environment‘ Temperature (23 + 2) °C, Relative Humidity (50 + 5) % R.H.

Tost Time (min).

15
Test Mouse Line | ICR Female | Age 5 Weight | (18 ~ 22) g
B Gas Hazard Test Specimen Conditions

Width (mm) 219.1 219.2
Length (mm) 219.2 219.0
 Thickness (mm) No. 1 50.1 No. 2 50.5
. Mass (g) 59.0 57.3
Total density (kg/m®) | 26.7 25.6

~ Pretreatment Temperature (23 + 2) °C, Relative Humidity (50 + 5) % R.H.

B Report on the end of animal testing

Committee approval number

IACZ023-0517

Committeeapproval date

2023-02-21
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Certificate No : THF-2023-000032

B Standard Form Test
- Standard Form : Fiber Reinforced Calcium Silicate Board

< Exhaust Temperature >

Elapsed Time Standard Temperature |Measure Temperature| Temperature range

(s) (*C) (C) (C)

0.0 30 29.9 . gL W]

60.0 70 71.6 1.6

120.0 85 84.5 -0.5

180.0 100 99.3 -1.7
240.0 140 137.5 ~2.5
300.0 170 172.5 2.5
360.0 185 194.4 L8

200

< Exhaust Temperature Curve >
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Certificate No : THF-2023-000032

B Hazardous gas test result(No. 1)

Elapsed Time

Measure Temperature

(s) i
0 28 1

60 86.0
120 106.4
180 120.5
240 160.3
300 191.4
360 207.4

300

Spinning box Stop time
M1 14 min 56 g
M2 15 min 00 s
M3 14 min 59 s
M4 14 min 58 s
M5 15 min 00 s
M6 14 min 59 s
M7 14 min 52 s
M8 14 min 48 s
Average 14 min 57 s
Standard )
e 00 min 04 s
deviation
Average deed :
14 min 53 s

stopping time
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Temperature {*C)
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B Hazardous gas test result(No. 2)

Elapsed Time Measure Temperature ) )
[ i Spinning box Stop time
(s) {2 .
0 31.0 M1 15 min 00 s
60 70.3 M2 14 min 48 s
120 84.3 M3 15 min 00 s
180 91.0 M4 15 min 00 s
240 148.4 M5 15 min 00 s
300 182.3 M6 14 min 59 s
360 202.8 M7 15 min 00 s
M8 15 min 00 s
Average 14 min 58 s
Stand
ar-l érd 00 min 04 s
deviation
A deed
vera.ge .ee 14 min 54 s
stopping time
300

Testing box temp. | |
250 Stack temp.
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B Test sample picture

< Non-combustibility test >

Before ;  _ ‘ ﬁfter'

< Gas Hazard Test >

Before:w, i/ _ i : ' HilinAdter
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